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Outline  

ÅWhich  drugs are  available ? 

 

ÅWhen  to start dual  antiplatelet  therapy ? 

ÅWhen  to stop dual  antiplatelet  therapy ? 

 

ÅTriple  therapy  

 

ÅSecondary  prevention  in stable 
cardiovascular  disease  
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Recommendations for anticoagulation in NSTE-ACS 

Recommendations Classa Levelb 

Parenteral  anticoagulation is recommended   at the time of diagnosis according to 

both ischaemic and bleeding risks. 
I B 

Fondaparinux (2.5 mg s.c. daily) is recommended  as having the most favourable 

efficacyïsafety profile regardless of the management strategy. 

 

I 

 

B 

Bivalirudin (0.75 mg/kg i.v. bolus, followed by 1.75 mg/kg/hour for up to 4 hours after 

the procedure)  is recommended as alternative to UFH plus GPIIb/IIIa inhibitors during 

PCI. 

 

 

I 

 

A 

UFH 70ï100 IU/kg  i.v. (50ï70   IU/kg  if  concomitant  with GPIIb/IIIa inhibitors) is 

recommended  in patients  undergoing PCI who did not receive any anticoagulant. 
I B 

In patients on fondaparinux (2.5 mg s.c. daily.) undergoing  PCI, a single i.v. bolus of 

UFH (70ï85  IU/kg, or 50ï60 IU/kg in the case of concomitant use of GPIIb/IIIa 

inhibitors) is recommended  during the procedure. 

 

I 

 

B 

Enoxaparin (1 mg/kg s.c. twice daily) or UFH are recommended when fondaparinux is 

not available. 
I B 

Enoxaparin should be considered as anticoagulant for PCI in patients pretreated with 

s.c. enoxaparin. 
IIa B 

Additional ACT-guided i.v. boluses of UFH may be considered following initial UFH 

treatment. 

IIb B 

Discontinuation  of anticoagulation  should be considered after PCI, unless otherwise 

indicated. 

IIa C 

Crossover between UFH and LMWH is not recommended. III B 

In NSTEMI patients  with no prior stroke/TIA and at high ischaemic risk as well as low 

bleeding risk receiving aspirin and clopidogrel, low-dose rivaroxaban (2.5 mg twice 

daily for approximately one year)  may be considered after discontinuation of 

parenteral anticoagulation. 

 

IIb 

 

B 



Recommendations for anticoagulants 

1. Anticoagulation should be tailored according to the 

risk of bleeding (I-A)  

2. Recommendations for the use of anticoagulants: 

choice between 4: 

Å Bivalirudin  

Å Enoxaparin  

Å Fondaparinux 

Å UFH  

depends on initial strategy (conservative vs early 

invasive) and on bleeding risk 

UFH = unfractionated heparin. 
Anderson JL, et al. Circulation 2007; 116:e148ïe304; 
Bassand JP, et al. Eur Heart J 2007; 28:1598ï1660. 



OASIS-5 
Less bleeding = fewer deaths  

Yusuf S, et al. N Engl J Med 2006; 354:1464ï1476. HR = hazard ratio.  

Bleeding reduced by 48%  Deaths reduced by 17%  
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Recommendations for anticoagulation in NSTE-ACS 

Recommendations Classa Levelb 

Parenteral  anticoagulation is recommended   at the time of diagnosis according 

to both ischaemic and bleeding risks. 
I B 

Fondaparinux (2.5 mg s.c. daily) is recommended  as having the most 

favourable efficacyïsafety profile regardless of the management strategy. 

 

I 

 

B 

Bivalirudin (0.75 mg/kg i.v. bolus, followed by 1.75 mg/kg/hour for up to 4 hours 

after the procedure)  is recommended as alternative to UFH plus GPIIb/IIIa 

inhibitors during PCI. 

 

 

I 

 

A 

UFH 70ï100 IU/kg  i.v. (50ï70   IU/kg  if  concomitant  with GPIIb/IIIa inhibitors) 

is recommended  in patients  undergoing PCI who did not receive any 

anticoagulant. 

I B 

In patients on fondaparinux (2.5 mg s.c. daily.) undergoing  PCI, a single i.v. 

bolus of UFH (70ï85  IU/kg, or 50ï60 IU/kg in the case of concomitant use of 

GPIIb/IIIa inhibitors) is recommended  during the procedure. 

 

I 

 

B 

Enoxaparin (1 mg/kg s.c. twice daily) or UFH are recommended when 

fondaparinux is not available. 
I B 

Enoxaparin should be considered as anticoagulant for PCI in patients pretreated 

with s.c. enoxaparin. 
IIa B 

Additional ACT-guided i.v. boluses of UFH may be considered following initial 

UFH treatment. 

IIb B 

Discontinuation  of anticoagulation  should be considered after PCI, unless 

otherwise indicated. 

IIa C 

Crossover between UFH and LMWH is not recommended. III B 

In NSTEMI patients  with no prior stroke/TIA and at high ischaemic risk as well 

as low bleeding risk receiving aspirin and clopidogrel, low-dose rivaroxaban (2.5 

mg twice daily for approximately one year)  may be considered after 

discontinuation of parenteral anticoagulation. 

 

IIb 

 

B 

ÅEmphasis on 

Fondaparinux 

ÅRivaroxaban 

is an 

additional 

option 
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Recommendations for platelet inhibition in NSTE-ACS 2015 

Recommendations Class Level 

Oral antiplatelet therapy 

A P2Y12 inhibitor is recommended, in addition to aspirin, for 12 months unless there are 

contraindications such as excessive risk of bleeds.  

Å Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in the absence 

of contraindicationsd, for all patients at moderate- to high-risk of ischaemic events (e.g. 

elevated cardiac troponins), regardless of initial treatment strategy and including those 

pretreated with clopidogrel (which should be discontinued when ticagrelor is started). 

Å Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended in patients who are 

proceeding to PCI if no contraindication. 

Å Clopidogrel (300ï600 mg loading dose, 75 mg daily  dose) is recommended for patients 

who cannot receive ticagrelor or prasugrel or who require oral anticoagulation. 

 

I 

 

A 

 

I 

 

B 

I B 

I B 

Roffi  M, et al. Eur  Heart  
J 2015; Epub  ahead of print.  
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P2Y12 inhibitors 
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CURE: Primary endpoint  
Cardiovascular death, MI or stroke  
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Wiviott SD, et al. N Engl J Med 2007; 357: 2001-15. 

TRITON-TIMI 38 (n = 13 608) 
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 9.8 

11.7 

8,219 

HR 0.84 (95% CI 0.77ɀ0.92), p=0.0003 

Clopidogrel 

Ticagrelor 

Completeness of follow-up 99.97% = five patients lost to follow-up 

K-M = Kaplan-Meier; HR = hazard ratio; CI = confidence interval    



Recommendations for platelet inhibition in NSTE-ACS 

Recommendations Class
a 

Level
b 

Oral antiplatelet therapy 

Aspirin is recommended  for all patients  without  contra-indications  at an initial oral loading 

dosec of 150ï300  mg (in aspirin-naïve patients) and a maintenance dose of 75ï100 mg 

daily long-term  regardless  of treatment strategy. 

 

I 

 

A 

A P2Y12 inhibitor is recommended, in addition to aspirin, for 12 months unless there are 

contraindications  such as excessive risk of bleeds.  
 

Å Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in the absence of 

contraindicationsd, for all patients at moderate- to high-risk of ischaemic events (e.g. 

elevated cardiac troponins), regardless of initial  treatment strategy  and including  those 

pretreated with clopidogrel (which should be discontinued when ticagrelor is started). 
 
Å Prasugrel (60 mg loading dose, 10 mg daily dose)  is recommended in patients who are 

proceeding to PCI if no contraindication.d 

 

Å Clopidogrel  (300ï600  mg loading dose, 75 mg daily  dose) is recommended for patients 

who cannot receive ticagrelor or prasugrel or who require oral anticoagulation. 

I A 

 

I 

 

B 

I B 

I B 

P2Y12 inhibitor administration for a shorter duration of 3ï6 months after DES implantation 

may be considered in patients deemed at high bleeding risk. 
IIb A 

It is not recommended to administer  prasugrel  in patients  in whom coronary anatomy is 

not known. 
III B 

Intravenous antiplatelet therapy 

GPIIb/IIIa inhibitors during PCI should be considered for bailout situations or thrombotic 

complications. 
IIa C 

Cangrelor may be  considered in P2Y12 inhibitor-naïve patients undergoing PCI. IIb A 

It is not recommended to administer GPIIb/IIIa inhibitors in patients in whom coronary 

anatomy is not known. 
III A 

ÅPersonalized 

options for 

DAPT 

duration 

ÅMore limited 

role for 

GPIIb/IIIa 

inhibitors 

ÅCangrelor is 

a new option 

for i.v. 

therapy 
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Outline  

ÅWhich  drugs are  available ? 

 

ÅWhen  to start dual  antiplatelet  therapy ? 

ÅWhen  to stop dual  antiplatelet  therapy ? 

 

ÅTriple  therapy  

 

ÅSecondary  prevention  in stable 
cardiovascular  disease  
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Timing of P2Y12 Inhibitor Initiation 

ÅAs the optimal timing of ticagrelor or clopidogrel 

administration in NSTE-ACS patients scheduled 

for an invasive strategy has not been adequately 

investigated, no recommendation  for  or  against  

pretreatment with these agents can be formulated. 

Based on the ACCOAST results, pretreatment with 

prasugrel is not recommended.  






